Parts Breakdown

Model VP-NL-0063-M 50005




Parts Breakdown

Model VP-NL-0063-M 50005

Item No. Description Position | Item No. Description Position Item No. Description Position
35500 Viacuum Chamber Complete for 50005 10 35258 Blind Plug 3/8" MSIVN for 50005 25 35225 Silencer ID-CL 1/8 for 50005 850
35231 Branch Pipe HFE-1 Ready for 50005 20 15716 3-Way Valve for 50005 260 35647 gg%‘ggm” Suction Hole SB-820-LLfor g4,
35232 0-Ring 32x3 for 50005 30 30015 ggggge @iy ABEEET o 35648 Insert Plate SB-820 KL for 50005 900
36233 Filter for 50005 40 35261 Sroes Hose Coupling 1438 Bt for 350 35649 Insert Plate SB-820 LL for 50005 910
35234 ?ij;f)’ggv/s°°‘Head WEEDERISAE o 15775 Micro Switch MV3003L for 50005 370 35650 Insert Plate SB-820 KK for 50005 920
27814 Hexagon Nut M8 Din934 A2 for 50005 60 27823 Hexagon Nut M3 Din934 A2 for 50005 380 35651 ;’ggggm Cover SB-820 Complete for 41
35236 Spring Ring M8 Din127 A2 for 50005 70 27822 Castle Washer M3 for 50005 390 35652 g‘g%*gf"’ss SEREEEBANET g
L
15722 ;’;ﬁ:‘m“r?oygggo‘g’"m“t PEesipiEs gy 27781 ?gggg"” AEEEUITB WTERAR T 35292 Lid Locker Hook V51L7-1BP for 50005 1040
15723 Z?%%rgggess Head Vacuum Valve 32mm 100 35627 g;g;o;;.%?usnggro 5Head Screw M6x20 430 35293 gl\igidf gr;e[)%soesHead Screw M3x5 A2 1050
35600 Support Gas Cylinder SB-820 for 50005 110 35628 g%ﬁ;’;&?“;&gg?ead SRR g 27788 Q‘:jéso%rgg”s"c'”ead MDEBEIBAY gy
35242 Packing Branch Pipe Mobiles for 50005 120 27781 ?gggg‘)” Flangenut M6 Din6923 A2 for g, 35295 Rod End Hinge Cover for 50005 1070
15754 Gascylinder (H-3000) for 50005 125 35072 gigfgi\k;‘fo':%%%g;p SR e 470 35658 ‘é‘gg%?”sr‘ 2 (Clortar Stz 1075
35603 Gas Cylinder 084174 /500N for 50005 130 35273 Hinge Pin for 50005 480 27808 Adjusting Fork for 50005 1080
35604 S SEL YIRS AT ey 35274 Spring Collar for 50005 490 27809 Adjusting Fork Closing Pin for 50005 1090
27814 Hexagon Nut M8 Ding34 A2 for 50005 140 35275 Safety Pin Hinge for 50005 500 35661 Bearing Bush PAP-0606-P10 for 50005 1100
35219 Flat Washer M8 D3021 A2 for 50005 150 35276 Spring Ring 12mm Dind71 for 50005 510 35662 :)f;%%%”ss"’ew P25 DR A 110
35247 ?ggg?o"pe’ + O-Ring 14" MSMNfor 47 27827 Flat Washer M10 D9021 A2 for 50005 520 35663 Flat Washer M12 Din9021 A2 for 50005 1115
35248 Hose Coupling 1/2"x10 Ext. for 50005 180 35636 ?o?sso%rg;m Sl NSV o 35355 Cable Clip 1x10mm Din72571 for 50005 1120
35249 Elbow Coupling 10x1/4" for 50005 190 35637 Bush Hinge Pin SB-820 for 50005 535 35665 :o“rbseog\g]; Oximm L=680mm S8-820 1130
35250 Gas Nozzle Universal for 50005 200 35279 \S/;Iff(l).:);(l;ggsHexagon MCOBEEES 35666 ;”rbseoggy Al SN S o
35251 pinagon Nut MExt Low Dind3s8 for o0 27819 ggggge Hose Coupling 1/8%6 Bxt.for 55 35667 Tube Alu 10x1mm L=420mm for 50005 1150
35252 ?ggo\éa've o B IS (RE 210 15751 Decompress Fiter 1/2 for 50005 570 35208 Cable Gland M20x1,5 Brass for 50005 1160
35253 Closing Plug Silicone Holder for 50005 220 35282 :Ofgg%‘g’;” Hose Coupling 1/8%G Bxt. g, 35299 ?ggg‘; GN-565-26-192-8W 800 for 1200
35254 Reducing Nipple 1/2'x3/8" for 50005 230 35203 Plug Plastic 1/8" for 50005 810 35300 ?g(’)‘ggm Sy AV IEARRT o
35255 Dot on Block ADVBIVP 314 a1 35284 Extension Piece Oil Drain for 50005 820 35301 Sl Washer Red Copper 16 or 1220
35256 Air Pressure Hose Blue 10x8 for 50005 245 35285 )5’83’552/2 LSBT Sl ST gy 35672 Plate 495x2305 for 50005 2000
35257 '5”0506(;‘50"“”"”9 Straight 1/4"x10 for 250 35205 Brass Double Nipple 1/8" for 50005 840 15792 fo‘r”;ggggam"mer P200/480V-524/32V 90y



Parts Breakdown

Model VP-NL-0063-M 50005

Item No. Description Position | Item No. Description Position Item No. Description Position
35304 Earth Terminal PE 4-2/3 for 50005 2030 35702 Cable Looping Sealbeam for 50005 2270 35730 ggg(')g"““a”'sm SR T er 3070
36305 End Fent for 50005 2050 35331 Cable Channel 40x40 for 50005 2280 35731 fsofﬂo“gggha”ism SB-820L Bottom 3075
35306 Fuse Clamp 2,5-2/Z8I for 50005 2060 35332 Cable Microswitch for 50005 2290 35732 ggg(')g"“ha”'sm SB-820-K Upperfor 40,
Zekering Keram.5x20 2,5A Traag for WMO1 Feed Transformer Primary for Seal Mechanism SB-820-KK Under
36307 Lokl 2070 35333 i 2300 35733 e e 3085
15818 Fuse 5x20 4A Slow for 50005 2075 35706 WMO2 Looping Mas Seal 125 for 50005 2310 15889 gl Sl el SN Ce: g6,
plete for 50005
15817 Fuse 5x20 8A Slow for 50005 2076 35334 }’gr“’fj%%gg"ping Transformer Primary 2330 35346 Seal Beam DS/1/495 for 50005 3110
15784 TMBR AB193-TAB40 2 4-4 OAfor 50005 2080 35335 }m%%g/gas PP GRS 2340 62573 Seal Beam TS/1/495 for 50005 3120
15781 TMBR AB193-TAPM Montage Sokkel g5 35336 WM11 Pump Cable Mas-Mbs 2.5 for 2350 62574 Seal Beam 8mm/1/495 for 50005 3130
for 50005 50005
35315 Double Clamp 2,5-2 for 50005 2090 35710 WCO01 Control-Cable Mas Seal 1,0 for 2360 15894 Sealbeam Singleseal L=800mm Com- 3140
50005 plete for 50005
15771 Closed Contactor AB100-C09K.400 2110 35711 WCO3 Looping Clixon for 50005 2370 62575 Seal Beam DS//795 for 50005 3150
24Vac for 50005
35317 Earth Terminal PE 6-10 for 50005 2130 35337 }’grcggogg””‘" TETEEEIESED ey 62576 Seal Beam TS/1/795 for 50005 3160
35318 Wire Clamp 6-212 AN for 50005 2140 35338 }’;’fggﬁ?””d Cord Machine-PE 2,5 2390 62577 Seal Beam 8mm/1/795 for 50005 3170
35319 Rail IMV35SL 9-Hole 220mm for 50005 2150 35714 g‘resro%‘(’;;”e“i"” DalipIESIE gy 35742 Seal Beam DS/1/540 for 50005 3180
35687 Wire Clamp 2.5-212 AN for 50005 2160 16935 Sealbag 3000800-L L=620mm for 50005 3010 62578 Seal Beam TS/1/540 for 50005 3190
35688 Clamp Connector 2,512 for 50005 2165 15936 g’gg('%ag SERYUISSITN T 550 62579 Seal Beam 8mm/1/540 for 50005 3200
Hex.Socket Head Cap Screw M4x8 Sealbag 3000800-K(KK)L=375mm for Sealbeam Singleseal L=550mm Com-
36320 Ding12 A2 for 50005 2170 16987 50005 3025 1891 plete for 50005 8210
34998 Flat Washer M4 D9021 A2 for 50005 2175 35718 Pressure Beam SB-820-L for 50005 3030 27837 Hose (02) Drago 6x13 for 50005 3290
35322 Earth Terminal M4 1x45-GR for 50005 2180 35719 Pressure Beam SB-820-K(KL) for 50005 3035 30016 Square Connect Piece 6mm for 50005 3300
35323 End Plate Wire Connector for 50005 2190 35720 Pressure Beam SB-820-K for 50005 3040 27836 ggggg‘:"“g 28 THABER @ 7 3310
35324 Seal Cord C1-07 for 50008 2200 35721 Silicon Holder SB-820-K for 50005 3045 30019 ?gg&c"p Klemfa 12.8x14.8mm for 3320
35326 Control Cable CC1-01 for 50005 2210 35722 Silicon Holder SB-820-K-G for 50005 3046 35352 gggéesmamp A IR (5 3330
35327 Network-Cord CM 1-11 for 50005 2220 35723 Silicon Holder SB-820-K (KL) for 50005 3050 35353 ?ggo?pp'”g Screw Pias 3.5¢9.5 for 3340
35696 Network-Cord CM1-03 for 50005 2991 35724 Silicon Holder SB-820-K-(KL)-G Right 3051 31554 Adj.Screw/Soc.Head M6x6 Din916 A2 3430
for 50005 for 50005
35328 Feed Main Switch CM2-04 for 50005 2930 35725 Silicon Holder SB-820-K-(KL)-G Left 3052 15842 Silicone T-Profiel 40 Shore One Meter 3490
for 50005 for 50005
35698 Feed Main Switch CM2-02 for 50005 2231 35726 Silicon Holder SB-820-L for 50005 3055 35447 Castle Washer M10 for 50005 3560
35329 Pump Cord CMA-09 for 50005 2250 35727 Silicon Holder SB-820-L-G for 50005 306 35755 Protect.Case Bolt Seal.Mechanism 3570
10x1x50mm for 50005
Sealing Mechanism SB-820-L Top for Spring Cutting System TPS/Seal M.
35700 Pump Cord CM4-13 for 50005 2251 35728 o 3060 35756 S 3580
35330 Valve Cord CC2:02 for 50005 2260 g9 oealng Mechanism SB-820-LL Bottom 545 35372 Caslle Washer M8 for 50005 3590

for 50005



Parts Breakdown

Model VP-NL-0063-M 50005

Item No.

35758

27787

35760

35507

35364

35365

35764

35765

35368

35369

35370

35211

35372
27814

35298

35375

35376

35377

27822

35293

Description

Hexagon Screw M8x60 Din933 A2 for
50005

Hexagon Screw M6x16 DIN933 A2 for
50005

Spring Ring M6 Din127 A2 for 50005

Holing Block Silicon Holder HD-03 for
50005

0O-Ring 27x2.5 for 50005

Mounting Screw Holing Block HD-03
for 50005

Spacer Sil.Holder Gas 68mm for 50005
Bottom Section SB-820 for 50005
Spring Control Box for 50005

Swivel Castor Black ST.ST. 100mm for
50005

Fixed Castor STST. for 50005

Hexagon Screw M8x16 Din933 A2 for
50005

Castle Washer M8 for 50005
Hexagon Nut M8 Din934 A2 for 50005

Cable Gland M20x1,5 Brass for 50005

Nut M20x1.5 MS for 50005
Cable Gland M20x1,5 Plastic for 50005
Lid Locker for 50005

Castle Washer M3 for 50005

Slotted Cheese Head Screw M3x5 A2
Din84 for 50005

Position

3600

3650

3660

3690

3700

3740

3750

4010

4020

4030

4040

4050

4060
4065

4070

4075

4080

4160

4165

4170

Item No.

30026

35381

35382

35380

35782

35388

15833

35390

35391

35219

27814

35394

35395
35396

15780

35398

35399

35400

30010

35402

Description

Slott.Rais.Counter.Head Screw M4x12
Din7985 A2 for 50005

Terminal Block 4-Pole for 50005

Cover Connection Block 4-Pole for 50005

Slotted Cheese Head Screw M4x12 A2
Din84 for 50005

Vac.Pump 063-122 230/400-3-50 E for
50005

Hose Clip ABA 32-44mm for 50005

PVC Suction Hose HNA-32x42mm for
50005

Pipe Nipple Half 1/2 1" for 50005

Adj.Screw/Soc.Head M8x25 Din916 A2
for 50005

Flat Washer M8 D9021 A2 for 50005
Hexagon Nut M8 Din934 A2 for 50005
Control 03-Turbovac for 50005

Control Turbovac Basic for 50005
Packing Control + Glue-Layer for 50005

Switch-Disconnector Tripolar 25A Front
for 50005

Control Panel Holder Turbovac for 50005

Upper Sticker Turbovac 03 for 50005

Packing Cover Control + Glue-Layer
for 50005

Brass Nut 1/4" for 50005

Square Hose Coupling 1/8"x4 Ext. for
50005

Position

4180

4200

4210

4220

5010

5040

5050

5060

5070

5080

5100

9010

9011
9020

9040

9050

9051

9060

9070

9080

Item No.

35403

35404

35571

35406

35407

35408

27819

34998

35411

35579

35413

35414

35415
35416

35417

15712

35419

27794

35223

35224

Description

Plastic Check Nut PG 16 for 50005

Cover Control Box for 50005

Cross Recessed Raised Cheese Head
Screw M3.5x10 for 50005

Cable Gland PG16 IP65 Plastic for
50005

Sealing Washer 0-1/4 for 50005

Reducing Ring 1/4"x1/8" for 50005

Square Hose Coupling 1/8"x6 Ext. for
50005

Flat Washer M4 D9021 A2 for 50005

Hexagon Nut M4 Din934 A2 for 50005

Vacuum Meter 40mm for 50005

Elbow 1/4" Int Brass for 50005

Slang Pilaar 1/4"x4 BU R Norma for
50005

Plug Blac R5 for 50005
Plug Blac R6 for 50005

Plug Blac R10 for 50005

Hydraulic Oil for 3-Phase Vacuum Pump
(060510) for 50005

Sticker Tension + Warning for 50005
Sticker Machine Type for 50005
Sticker 19x38 Yellow for 50005

Sticker 98x65 Yellow for 50005

Position

9090

9100

9110

9120

9130

9140

9150

9160

9170

9190

9200

9210

9310
9320

9330

9400

9420

9430

9440

9450



